

On Tuesday August the 4th, a massive explosion occurred at the Port of Beirut, claiming more than 140 lives, injuring more than 5,000 people, and destroying more than 300,000 houses.

At a time when Lebanon was already bleeding economically and financially, this horrifying disaster added to the despair of the Lebanese with many human losses, countless physical and psychological wounds, and enormous material and infrastructural damages.

In this extremely distressing time, Lebanon is in urgent need for support. While all acts of humanity and solidarity of all kinds are required, the Lebanese Embassy to the Federal Republic of Germany has identified a list of urgently and highly needed drugs. These drugs are missing following the complete destruction of a storage area that was located a few hundred meters away from the blast.

This is not an exhaustive list, but it serves only to draw your attention on some urgently needed drugs. Please be aware that **we also need food supplies and construction materials** (mainly glasses, aluminium and cement).

Here below the list of urgently needed drugs:

- INSULIN: all kinds of insulin (Insulin glargine, Insulin human)
- ANTICOAGULANTS
 - o Enoxaparin sodium (lovenor, fraxiparine,...)
 - o Tranexamic acid (EXACYL)
 - o Fibrinogen
 - o Coagulation Factor VIII (All doses)
 - o Moroctocog alfa
 - o Von Willebrand Factor Coagulation Factor VIII (All doses)
 - o Erythropoietin recombinant human (All doses)
- DIVERS
 - o Dobutamine (HCl)
 - o Adrenaline – 1mg/ml
 - o Ephedrine HCl
 - o Dexamethasone INJECTABLE
 - o Methylprednisolone sodium INJECTABLE
- ANTIBIOTICS
 - o Piperacillin (sodium), Tazobactam (sodium)
 - o Cefuroxime INJECTABLE
 - o Ceftriaxone (sodium)
 - o Meropenem – 1g
 - o Ciprofloxacin – 400mg/200ml
 - o Vancomycin (HCl) – 500mg
 - o Fluconazole – 2mg/ml

- HUMAN IMMUNOGLOBULIN (All doses)
- VACCINS: ALL
- ONCOLOGY
 - Dacarbazine – 200mg
 - Fluorouracil – 1000mg/20ml
 - Cytarabine – 100mg/5ml
 - Vincristine sulfate – 1mg/ml
 - Vinorelbine
 - Etoposide – 100mg/5ml
 - Paclitaxel – 300mg/50ml
 - Docetaxel – 80mg/4ml
 - Cisplatin – 50mg/50ml
 - Doxorubicin HCl (All doses)
 - Carboplatin (All doses)
 - Oxaliplatin (All doses)
 - Rituximab – 100mg/10ml
 - Trastuzumab – 440mg
 - Bevacizumab – 100mg/4ml
 - Nivolumab – 100mg/10ml
 - Pembrolizumab – 100mg/4ml
 - Blinatumomab – 35mcg
 - Avelumab – 200mg/10ml
 - Imatinib – 400mg
 - Erlotinib (HCl) – 100mg
 - Dasatinib
 - Crizotinib – 250mg
 - Ruxolitinib
 - Nintedanib – 100mg
 - Palbociclib
 - Abemaciclib
 - Irinotecan
 - Bortezomib – 3.5mg
 - Tamoxifen (citrate) – 10mg
 - Anastrozole – 1mg
 - Letrozole – 2.5mg
 - Exemestane – 25mg
 - Filgrastim
 - BCG
 - Mycophenolate mofetil – 500mg
 - Abatacept – 250mg
 - Alemtuzumab – 12mg/1.2ml
 - Baricitinib
 - Etanercept
 - Infliximab – 100mg
 - Adalimumab – 40mg/0.4ml
 - Ustekinumab

- Tocilizumab
 - Ciclosporin
 - Tacrolimus – 5mg
 - Thalidomide
 - Methotrexate
 - Lenalidomide
 - Dimethyl Fumarate
 - Zoledronic acid
- ANESTHETIC
- Isoflurane
 - Sevoflurane
 - Propofol – 1%
 - Bupivacaine HCl
 - Lidocaine HCl – 1%
- ANALGESICS
- Tramadol Injectable
 - Paracetamol Injectable
- ANXIOLITICS: ALL
- Silver Sulfadiazine – 1% (Flamazine)

Contact by Email at: info@libanesische-botschaft.de

We thank you in advance for your generous support

Berlin, 6th of August 2020

